































































































































































































EXPLODED VIEW: EV ENCLOSURE C2 2.4L G2 TURBO

DRAWING #: 0J8688 GROUPF
ITEM PART# QTY. DESCRIPTION
(2)1 0G80180ALOR 1 REAR WRAP C2 G2 60KW
(1)2 0C2454 48 SCREW THF M6-1 X 16 N WA Z/JS
(2)3 0F58490ALOR 2 DOOR C2
4 087233 2 RIVET POP .1875 X .450 SS
(1)5 0E3257 10 SCREW TH-FRM M6 W/CAP SHKPRF W
(2)6 0F58520AL0R 2 DUCT DSCHRG LH&RH
(2)7 0F98330ALOR 2 FRONT CORNERS C2
(2)8 0F58510ALOR 1 DUCT DISCHARGE C2
9 049813 2 NUT HEX M6 X 1.0 G8 YEL CHR
(1)10 077992 17 NUT HEX LOCK M6-1.0 SS NY INS
(2)11 0F98350ALOR 1 ROOF C2
12 0F2786 2 SLITTER C4
13 0F2785 1 SPLITTER LOWER C4
14 0F3364 1 SPLITTER STINGER C2
15 0F4880 2 SUPPORT SPLITTER LH C2
16 0F5049B 2 PULL TAB DOOR LOCK SS
17 0F4487A 1 ASSEMBLY COVER ACCESS
18 022473 7 WASHER FLAT 1/4-M6 ZINC
19 022097 5 WASHER LOCK M6-1/4
20 022127 1 NUT HEX 1/4-20 STEEL
21 0F3072 10 INSULATION RETAINMENT HANGER
22 078115 26 WASHER SELF LOCKING DOME #4-40
23 0C8566 4 SCREW HHFC M6-1.0 X 20 G8.8
24 0G6001A 1 KIT INSULATION C2
24A 0G5892 2 INSULATION DOOR C2
24B 0L3103 1 KIT INSULATION C2
24BA 0G5892A 1 INSULATION ROOF TOP
24BB 0G5892F 1 INSULATION ROOF TOP
24C 0G5892C 2 INSULATION SPLITTER
24D 0G5892D 2 INSULATION SPLITTER
24E 0G5892E 1 INSULATION LOWER SPLITTER
25 0F5048D 2 VISE-ACTION LATCH SLOTTED CIR
26 0E5968 1 GASKET EXTRUDED TRIM (328" LG)
27 0H0412 4 NUT U M6-1.0 GEOMET
28 0H1208A 1 RF COVER PLATE-PLASTIC-BISQUE
0H1208B 1 RF COVER PLATE-PLASTIC-GREY
29 0F4051C 2 INSULATION DUCT
30 0F3890B 4 RETAINER INSULATION (820)
31 0F4051B 2 INSULATION DUCT SIDES
32 0F3890 4 RETAINER INSULATION (450)
33 078115A 6 WASHER SELF LOCKING DOME #8-32
34 0E5298L 1 FOAM 300 X 300 THERMAL ACO
35 042568 2 SCREW HHC M6-1.0 X 20 G8.8
36 0912970090 2 ASSY WIRE 14AWG GRN/YEL
37 022447 2 WASHER SHAKEPROOF INT 1/4
38 0G9473 1 DEFLECTOR INTAKE 2.4L G2 TURBO
39 0F8869D 1 KEY VISE-ACTION LATCH SLOT CIR
40 052250 1 TAPE FOAM 1X1 (71.0°LG)
41 066760 1 STRIP SEALANT 1/8 X 1 (44.52°LG)

UNLESS OTHERWISE SPECIFIED:
(1) ENCLOSURE NOTE: PANELS THAT FASTEN TO THE BASEFRAME (EXCEPT ITEM 1) MUST BE SECURED USING I/N 2 & 5 (THREAD FORMING FASTENERS)
AND I/N 10 (LOCK NUT). LOCK NUT IS TO BE INSTALLED AFTER THREAD FORMING FASTENER HAS PENETRATED THROUGH EXTRUSIONS IN ENCLOSURE
PANELS. ALL PANEL TO PANEL CONNECTIONS TO INCLUDE AT LEAST ONE CONNECTION POINT USING I/N 5 (THREAD FORMING FASTENER).
(2) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)

e MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.

e  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR CORRECT MATERIAL

AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

REVISION: K-2283-L Page 2 of 2
DATE: 3/24/15



LGEEHO "ON Buimeiq Z 40 | abeq m&m\om m"_m\ﬁn_
0g¥NL 29 17'2 HX3 ¥FT44NIN :M3IA papojdx3 3-yP0Z-) :UOISIAgY

A dN1OAD



EXPLODED VIEW: EV MUFFLER EXH 2.4L G2 TURBO

DRAWING #: 0H3357 GROUPF
ITEM PART# QTY. DESCRIPTION
(11 0G86870ST03 1 BRACKET MUFFLER
2 0G8686 1 BRACKET STIFFENER
3 0K7782 1 MFLR 8.5"X11.5"X19" 2.5"IN/OUT
4 0G0113 1 EXHAUST ELBOW
5 0F2808D 1 EXHAUST PIPE
6 0G0007 1 DIFFUSER EXHAUST WELDMENT
7 0H3371 1 PIPE EXHAUST 2.4L 60kW
8 0H3372 1 UPPER EXHAUST PIPE ASM
9 0G8685 1 STRAP MUFFLER
10 0C2454 4 SCREW THF M6-1 X 16 N WA Z/JS
11 022473 2 WASHER FLAT 1/4-M6 ZINC
12 022097 2 WASHER LOCK M6-1/4
13 049721 2 SCREW HHC M6-1.0 X 35 G8.8 BLK
14 080762 3 BOLT U 3/8-16 X 2.62
15 022241 6 NUT HEX 3/8-16 STEEL
16 036797 1 BOLT U 5/16-18 X 2.25
17 070006 6 WASHER LOCK M8 SS
18 022259 2 NUT HEX 5/16-18 STEEL
19 0A6928 4 SCREW HHC M8-1.25 X 20 SS
20 022237 6 WASHER LOCK 3/8
21 0H1310 1 BOLT U 3/8-16 X 2.30 W/SADDLE
(2)22 0F3794 1 EXHAUST BLANKET 600MM LONG (NOT SHOWN)
(2)23 0G3770 1 EXHAUST BLANKET 737MM (NOT SHOWN)
24 0K1526 5 TIE WRAP, 14.3" STAINLESS STL (NOT SHOWN)
25 0D3701A 1 PLATE HOT 50 X 110

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)
* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO XA BOM.
* CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

(2) TWO TIE WRAPS ARE INCLUDED WITH EACH EXHAUST BLANKET, ONE AT EACH END.

REVISIONK-2044-E Page 2 of 2
DATE: 3/5/15



L7I0HO ‘# DNIMV AU 740 1 4DVd 01/1¢/€ *HLVA
g9-L679-H :NOISIATY

MM 09 T ONIMYHA NLTLSNI
“BE Qmmoqum [6EST ] 669 [861 vv [I¥PT1 +¥S9 pEETRS
[SE71 DX [SE11 DX rsg11 oy
(L3SN3ID ANV (@INS/3LVAD CATNO L3ISN3ID )| WINILVW
TINS> LHOI3M| ONIJLIHS N3aOOM> 1HDI3M JANSOTINI
ONIddIHS 1HDI3M
Yivad LHOI3M
(I 310N 33S5
Ivd DNILNNOW F1343N0O3J
MATA LINONA
ST SR
T
‘NIW ‘NIW
[,91 —— — [,91
G'cal G'cal

VIVVVV VIVIVV VYWY

T3ANIWWOD3S SL09

JOHINY  AJNOSVW 'vId

G2/ L'21 ‘'S3IVd (Pv> ITOH
ONILNNOW 'VIM@ <2E/LT SET

T
Qo
TR
(i
T
A

MAAMAMAMAMALA AL A0 A L0004

S3AIS ANV LINOd4 - SdA3ANOT
JDAVHISIA AIV ANV LSNVYHX3

‘1739 NV4 ANV
d37144NW LSNVYHX3 SS333JV O1 13ANVd 3ACIS ANVH 1HYTId o0 1437 43HLIZ JAOWN3IAS (S

‘SONINAVM DNILAIT 04 TTYNNVIA SAINMO FONFATFH43d (S

‘avd DNILSIX3
NV NO d0LVAENETD 40 DNILINNOW 04 T3JINY3S ATINO ST I70H LN3 1314 9P

‘SS3JTV d04 d3A0T3 INOY4 IAOWIY 'SIAIM MO4INOJ HIOLIMS od34SNVAL 0L SS33JV
ONY ‘NOILJ3NNOD ‘XYW dW¥ S '0> 3V LTI0A 021 d3IDAVYHI Ad3L1vd ‘NOILJIINNOD
IPALNAN ‘NOILJ3INNOD LINANOD @v3T1 avOl IV d04 ¥Y3IAY dN-9NLS JFAISNI (¥

VNNV SAANMO NIHLIM 133HS NOIL1VYII4I33dS 338
NOTLVWAOANT 3HVFAT LINJAID (€

SFANLINALS A3HLO WOd4 SIINVLISIA WNWINIW o004 $3AO3 19307 ANV FLVLS
IVYIAIL AFIHLO ANV SY 713N SV STAVANYLS 0L YdAN ONV LE YdAN IV TddVY
INIJANID HLTM FONVIAO33Y NI TITIVLSNI 38 LSNW LINN SIHL 'ONIJTAd3S ANV

JONYNILINIVIW o004 dJO01VAENID FHL 40 SIAIS 171V NO WOOd LINIIJTH4NS MOTIV (&

‘SANITAAIND Avd J1343NOJ 04

LINAN HLIM @3ITddNS 3AIND NOILVTIYLSNI 3JINIJ3F43y 'ONOT ¢.8/L 88)
GG22 X AAIM <¢.,2/1 G > CGGTT '3ZIS O¥Yd F134INOD TIANIWANOIFA WNWINIW (T

D dNO¥HD TSIION



LyI0HO -# DNIM VA

M 09 T¥'¢ ONIMYEA NLTLSNI
-MHATA AHAO'TdXH

¢d0 THHVd

v¥ JLON 33S “ATINO NOILJ3NNOD

LINANOD 3AISLNO o004 370H LN3 d13Id

b

-

01/1¢/€ “H1vVd
g-L679-H ‘NOISIATA

(H 3dIS SIHL NO 03193071

DONIT1dNOJ 371VW3A

1dN ,¥/€ NOILJANNOJ AdT

f379YW34 LdN LP/1-T :NOILJIINNOD SV T9ANLYN

SNOISNIWIQ ALIAWYED 40 d3INID ~—[.8/€ 61 0001
ONY G JIO0N 33S ‘S3I91d b -
RITA Sv3d NOISIADNd qu.._H._l/ dN-gnLs RIIA 3AIS 1437 [2]
. - L/ }
==== S¥3IANDT 9] = € 310N 333 I — *ﬁzwwz
‘ : g'2g1
SEEEE 1T\ aw g'2ar = AIAVINE LINOYID
— = .
000 —
¥ 310N 335
=== ovgie S (R
S 3LON 33S
SEEE [.8/1 S¥1 = EEE ‘NIHLIA T3SOTON3
== , SEE | s
—— EE88;
_AI IV_ NIHLIM @3SOTIN3 _ dAL NOOG T
[.2/1 €€1 0S8 SI ¥30AVHI Ad3LLVE I [L9I/E€1 ¥¥1 6EIT
J3NYd TONLNDD
L¥/€ 921 0G61
¥OLVYINID 40 3AIS ¥3d ¥00a
440-1417 3ND ‘3000 334 3ND
‘HOLVY NOILOY 3SIA JWVA4 BNILNNOW dOLVA3NTD
TITA oL 40 WOL1l0d NO a31va0n

S33v71d (> IT0OH

L.v/7€ L] [.GT1] DNILNNOW 'VIQ <2E/L1> GET
=1} 18€
SdWY DNIJINVYD 0103 Ses
« .\||._wm 10A 2T Ad3llvd
SONILSITT lavd LNIWIIV 43 « ¥ ! ¥
J100OId3d 04 TYNNYIA SAINMO JONINF43N 1°
¥00C L4377 NAHL Ly/1 2] I* As
Ad3LIvE
8% N

9 310N 33s 1739 Nv4 L¥1 ; o (S3T0OH

9 3ION 33S NEREEL] NOHK @ DZHMMHDZV
4000 L1437 NAHL SDN1d AAvdS 7 310N 955 [,.8/E€ 2€1]
3000 1437 NAHL [ INIWITTI ANYITD IV ccs
4000 1437 naHL |JSOH NIVAQ d01VIAVY
d000 LHDIA NAHL 3SOH NIVda 110
d00@ L1437 NaHL d3LI4 IO [.v/1 621 9¥%L |

ALIAVAD i

4000 LHDIN NAHL AJILS dIa 110 40 ¥3LN3D (S3T0H HNILNNOW>
000 LHOTS NaHL dvyd 1114 710 L] dAl

v ‘2 W3ALI 3JJIAJ3S 0071 [.8/L 891

LIYHD ALITIEISSIIIV WILI 3IDIAN3S 0S.1

D dNOYO



GROUP G

har 9 bl 8
£
=z
2
3
x
o as e o
= o]
<X Q
z=
bz Z
o< o
22 VS I e
(@]
P
— a
/L S b o Z
o
S
— N M
= = =1 Lar =
[ q 0 | 3I0N z
O [ [}
= [ =
< + — v 2r <
T
2 —9 ar .
N o
a iy
a
——2 80 z
=
(@]
[)
=z
=z
—— e — o
(&]
o
[}
<
o 8 ] z
K
<C
(%]
[
=z
)
S3
x
[e]
L
o (2]
1] ~—
O as e F4
<X 2
== 3]
o L
HZ Z
0= VS I
[e]
<= o
o
/u 8 i ]
<
zZ
o
)
=
L/ Y Y Y e Y YV Y )
<

STATOR
DPE

|—f;

<+ —O

§ -

B

2

_—_
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

i

—
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
L

-
'
i
i
i
i
|

<
[@fe]
@ o
D[AB|C
N
()
AN
0s

OPTIONAL
MISSION CONTR

T
5 8
1
9
AFS
Lo

L JLON 0
o8
ﬁl_

Lr 98

[ vams _
e Vo

V6L

dmHs —
N 0

jogvg]
joabg]

GENERATOR SET

6L

VeLS

I

jVAS]

Ir 89

L JION 0

ar 29l _.

3da ¢ .—

Ir 99/ 09

cr 0LL 34
[ANm=icyA o¢
WM 292 oZ|
o LLL o

PAGE 1 OF 4

SCHEMATIC - DIAGRAM

G2.4L G2 NEXUS
DRAWING #: 0H6340

REVISION: H-8455-D

DATE: 3/7/11

PAGE 10F 4



GROUP G

e
| MLCB |
| PN _ |
b1 cEl ] |
| |
| |
| ——- N - |
|| L2 S '_J~ E2 |
| |3 onLy 3¢ CONLY || & |
| TN g |
| I N 3 |
| - |
| < |
| |
' a0 > 00 |
| |
| |
| ———=2 GND |
| 77; - n |
| 5 |
NOTE 3 14 — & =
: R1 _S'Z_S'Z N1 N1 ] t = B 5 O l
-5 EZH0 il
| J2 4 —Wy 29 ‘”I: N2 —— 0O N2 ,E'&<Z(§ Z |
| ALT 49 DB1 mMov R S
| X g |
| Sony 2P
| 1 T 0 Ti/LINE gig%ggg 2
NEU/T2 NEU/T2 | SQL3RES | ©
I J2 11— S8R £5 I
I _S'Z_S% - |
I J2 4 - B N I
| DB2 | 28 ———023 6< |
| 94— ot94 | Z3 |
L 4 ¥
| — = |
| |
| - oW o |
I 178 — 0 178 | £x < I
| Mgz —— o183 |25 |
L EENRZR7)
| |
| |
| ALTERNATOR CONNECTION BOX _ 1 E=s I
— e e 200 —— 0200 | 2E <
| GENERATOR SET 2| 210 ————o 210 | 235@ :
L -0 <
| - |
| |
| NOTE: |
| - . FOR FIELD WIRING TO CUSTOMER CONNECTIONS |
| o M % (TERMINAL BLOCKS) |
| - o BN B MAXIMUM WIRE SIZE: #12 AWG |
| 9 a e s 2 g = I
| 8 2 0 o § ¢ 3 |
| |
| |
| |
| |
| |
| |
| |
| 13— |
| |
: 15 15 :
: L F1~ 257 :
: )| () e :
| ALT |
| + | BAT |
| -1 |
I 12VDC I
| |
| 0 0 |
| |
| |
| |
| |
P PAGE 2 OF 4 |
SCHEMATIC - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11 PAGE 2 OF 4 DRAWING #: 0H6340



GROUP G

il

SCHEMATIC - DIAGRAM

CYL1
SP1

2544

CcyL2
SP2

[A°14

CYL3
SP3

j5e4

CYL4
SP4

1414

PAGE 3 OF 4

L

G2.4L G2 NEXUS
DRAWING #: 0H6340

REVISION: H-8455-D

DATE: 3/7/11

PAGE 3 OF 4



GROUP G

[ B
| |
| |
' NOTES: '
| 1) WIRE #0 IS CHASSIS GROUND (BATTERY-) |
| UNLESS NOTED OTHERWISE. |
I 2) WIRE #13 IS UNFUSED +12VDC (BATTERY+). I
I 3) WIRE #14 IS FUSED +12VDC WHEN GENERATOR I
| IS CRANKING OR RUNNING. |
| 4) WIRE #15 IS FUSED +12VDC FOR GENERAL USE. |
| 5) WIRE #15A IS FUSED +12VDC FOR THE |
| AIR/FUEL SOLENOID OPTION AND FOR THE |
IGNITION COILS.
| |
| |
| |
| |
| EC CONNECTOR |
| BWR CONNECTOR PIN  WRE 10 FUNCTION |
| PIN _WRE T0 FUNCTION 1 0 GND TE 1 |
| 1 20 J-12 +5V_POWER FOR BASIC REMOTE 2 | 14 12-8 OTE 3 |
2 | 817 =4 REMOTE DISPLAY SYSTEM READY S | 154 J2-23 OTE 5
| 3 | 818 -5 REMOTE DISPLAY ALARM 7 | 808 -2 AR /FUEL_RATIO_SOLENOID DRIVER |
I 7 | 819 =17 REMOTE DISPLAY MAINTENANCE 5 | 805 =35 OXYGEN_SENSOR_RE TURN I
| 5 0 GND NOTE 6 | 804 =34 OXYGEN SENSOR + |
| |
| |
I ENGINE CONTROL MODULE CONNECTIONS |
| |
I J1 J2 I
| PIN _WRE T0 FUNCTION PIN _WRE TO FUNCTION |
| 178 | _CUST CON [ REMOTE START RETURN 1 [ 770 COV—4 [ THROTTLE DRIVE HI |
| 7 | 817 BWR—2 REMOTE DISPLAY SYSTEM READY 2 | 808 EC—4 AR /FUEL_RATIO _SOLENOID DRIVER I
| 5 | 818 BWR—3 REMOTE DISPLAY ALARM 3 | 568 FS2 STARTING FUEL SOLENOID CONTROL |
| 5 |15 Fi OTE 4 7 | 451 CYLT GNITION COIL DRIVE 1 |
7 1 15 Fi OTE 4 5 | 452 CYL2 GNITION COIL DRIVE 2
' 8 0 GND OTE 1 6 | 453 cYL3 GNITION COIL DRIVE 3 '
| 9 0 GND OTE 1 7 | 454 CYL4 GNITION COIL DRIVE 4 |
| 0] _0 MP1-2 FLYWHEEL SENSOR — 8 | 14 |DBI/FS/EC—2 | NOTE 3 I
| 11 _OA MP2—2 | CAM SENSOR — 9 | 771 GOV—1 THROTTLE_DRIVE LO |
| 2 | 820 BWR—1 +5V POWER FOR BASIC REMOTE 11| 209 CAR COMMON_ALARM RELAY |
I 31 _SA MLCB OUTPUT VOLTAGE SENSING A 21 23 CUST CON__| TRANSFER RELAY COIL CONTROL I
4 | 183 | _CUST CON_ | REMOTE START 3| 194 | _CUST CON__| TRANSFER RELAY COIL +
| 5 | SHLDA MP2— CAM _SENSOR DRAIN 7 [ 601 LFP LOW FUEL PRESSURE |
| 6 | SHLD MP1—1 FLYWHEEL SENSOR DRAIN 51 210 CAR COMMON _ALARM RELAY I
| 7 1 819 BWR—4 | REMOTE DISPLAY MAINTENANCE 61 6 DPE EXCITER RETURN |
| 81 767 GOV—2___| THROTILE POSITION FEEDBACK RETURN 7 1 162 CB EXCITER OUTPUT (BREAKER PROTECTED) |
I 9 765 GOV—3 | THROTTLE POSITION FEEDBACK SQURCE 81 4 FIELD FIELD (BRUSH) + I
70 |_766 COV—6 THROTTLE_POSITION FEEDBACK SIGNAL 9 1 FIELD FIELD (BRUSH) —
| 21 ] 68 WIS—2 COOLANT TEMP_SIGNAL 20T CUST CON__| 120VAC SOURCE FOR BATTERY CHARGER |
| 22 | 79A MP2—3 | CAM SENSOR + 21 | NEU | _CUST CON | 120VAC RETURN FOR BATTERY CHARGER I
| 23179 MP1—3 FLYWHEEL SENSOR T 22|56 sC STARTER_CONTACTOR DRIVER |
| 24 |_SB MLCB OUTPUT VOLTAGE SENSING B 23 | 15A [EC—3/CYLI—CYLA| NOTE 5 |
I 25 | NI CUST CON_[UTILITY VOLTAGE SENSING 1 I
26 | N2 CUST CON_[UTILITY VOLTAGE SENSING 2
| 31 | 573A WLS—A | COOLANT LEVEL SIGNAL RETURN |
| 32| 573 WLS—B COOLANT LEVEL SIGNAL I
| 331 86 LOS—NC_|LOW OIL PRESSURE_SIGNAL |
| 34 | 804 EC—6 OXYGEN SENSOR + |
I 35 | 805 EC—5 OXYGEN SENSOR RETURN I
| |
| |
| |
| |
| |
| |
| |
| |
| LEGEND |
| 00 — NEUTRAL EC - EMISSIONS CONNECTOR 0S — OXYGEN SENDER |
| AFS — AIR/FUEL SOLENOID FI - FUSE INLINE Rl — RESISTOR |
ALT — DC CHARGE ALTERNATOR FS_ — FUEL SOLENOID SC - STARTER CONTACTOR
| BAT — BATTERY GOV — ELECTRONIC GOVERNOR ACTUATOR SHLD — SHIELD |
I BWR — BASIC WIRELESS RECEPTACLE ~ J_ — ENGINE CONTROL MODULE CONNECTOR  SM  — STARTER MOTOR I
| CAR — COMMON ALARM RELAY LFP — LOW FUEL PRESSURE SWITCH SP_ — SPARK PLUG |
| CB - CIRCUIT BREAKER LOS — LOW OIL PRESSURE SWITCH WLS — COOLANT LEVEL SENDER |
| CYL_— CYLINDER IGNITION COIL MLCB — MAIN LINE CIRCUIT BREAKER WTS — COOLANT TEMPERATURE SENDER |
DB_ — DIODE BRIDGE MOV — METAL OXIDE VARISTOR
: DPE — EXCITER MP_ — MAGNETIC PICKUP :
| |
| |
| |
| |
L PAGE 4 OF 4|
SCHEMATIC - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11

PAGE 4 OF 4

DRAWING #: 0H6340



GROUP G

r———/f7mm/mo—- - -"-"------"="-"-""-""-—_- /=" T
|| LEGEND NOTE: ALL WIRES 18 AWG |
| | AFS - AIR/FUEL SOLENOID HVR — HIGH VOLTAGE RECEPTACLE 12-PIN 300V UL LISTED UNLESS |
| | ALT — DC CHARGE ALTERNATOR J1 — ENGINE CONTROL MODULE 35-PIN CONNECTOR SHOWN OTHERWISE |
| | AS — ALTERNATOR STATOR J2 - ENGINE CONTROL MODULE 23—PIN CONNECTOR I
| |BA  — BRUSH ASSEMBLY LFP  — LOW FUEL PRESSURE SWITCH — AWG SIZE |
BAT — BATTERY LOS — LOW OIL PRESSURE SWITCH
I'| BWR — BASIC WIRELESS RECEPTACLE LVP — LOW VOLTAGE PLUG 8—PIN (BULKHEAD) '
| | CAR — COMMON ALARM RELAY LVR — LOW VOLTAGE RECEPTACLE 8—PIN |
| |CB - CIRCUIT BREAKER MLCB — MAIN LINE CIRCUIT BREAKER SPLICE | |
| | CYL_ — CYLINDER IGNITION COIL MOV — METAL OXIDE VARISTOR 3)/_ NUMBER | |
DB_ - DIODE BRIDGE MP_ — MAGNETIC PICKUP
: EC - EMISSIONS CONNECTOR NB - NEUTRAL BLOCK 7— :
| F1  — FUSE INLINE (25A ATO) 0S - OXYGEN SENDER WIRE |
FS_ — FUEL SOLENOID R1 - RESISTOR SPLICE
| | FSP — FUEL SOLENOID PLUG SC - STARTER CONTACTOR |
| | FSR - FUEL SOLENOID RECEPTACLE SM - STARTER MOTOR I
GND — GROUND CONNECTION TB_ — TERMINAL BLOCK, CAGE CLAMP .
: GOV — ELECTRONIC GOVERNOR ACTUATOR WLS — COOLANT LEVEL SENDER QggEE’ A’;LE" g’f')E\E,SROA?EgH'S :
| HVP — HIGH VOLTAGE PLUG 12—PIN (BULKHEAD) WTS — COOLANT TEMPERATURE SENDER |
| COMPONENTS LOCATED IN CUSTOMER CONNECTION BOX |
I I
| 60HZ UNITS 50HZ (M-VOLTAGE, 220VAC) |
: Yy TB2 x Yy TB2 «x :
LT N1 g 1 E— N1 HVP—1 N1 3 1 E— N1 HVP—1 |
| UTILITY FROM 4}',0_4} UTILITY FROM 4},0 i |
A L _ A - _
| TRANSFER SWITCH N2 % 4}_‘ 5 4}‘ E N2 HVP—2 TRANSFER SWITCH N2 3 4}‘ > 4}‘ é N2 HVP—2 |
! Ol v ———hve—3 T SOURGE. FOR 10 o hwe-3 |
: FUSED 120VAC T 3 i3 é i E— - - BATTERY CHARGER | N 3 i é i é— REE LS :
) N4l NEU _ (PRE—CONNECTED 1 NEU -
| 8| BATTERY cHaRGER [neu ) B[ 4][4e] BNEY TR — VP wn wowpers | N2 B ][4 o BNED LM |
: 5 13 AS SHOWN) 13 :
[}
3 mov (] wov (7 mm—— ||
(&)
s 12 12 |
I % v TB3 «x 14 (ORANGE)— LVP-2 |
| © 49 (BLUE) —Lw-3 |
0 D 4—194 LVP-8
TRANSFER RELAY [194 K| [a5|[1[|aps
| 3 [0+ 5 ,i},,,@,i ( DB1 DB2 |
| | TRANSFER RELAY COIL | 23 % ol |2 || g g_ 23 LvP=7 T |
== (@) == 49 —
' © 183 LVP—6 O '
| 183 Hf [xdp|| 3 || {Ps I
START —178 LVP-5
1L 178 B[] ][54/ - [ v |
I 29 I
' NoTE: (WHITE) (BLACK) (YELLOW) |
| FOR FIELD WIRING TO CUSTOMER CONNECTIONS |
| (TERMINAL BLOCKS) E E |
I MAXIMUM WIRE SIZE: #12 AWG R1 I
I Y TB1 X I
| 11 11 —g | 1| b E— SA HVP-5 I
| ——aie | oI 4 |
I 44 44 —% L, ? 2l g— sB HvP-6 (YELLOW) I
| e e Loe | |
—_ A — — p—
: BA 1 (BLACK) 1 3 L3[4 E— c1> R LV :
| 4 (RED) S 5] 11 |
(@) Bl 10
| 2 — © — 2 HVP-9 |
| 11 -6l i é il 4 8L 11|
| 44 161 6 Lalle el 6 o —T6l_pyvp-10 |
| D ( |
! (5] (161 !
: ‘g’% — \ AS HVP LVP 1 e :
' C|O|é N N1 TB2—-1X 1 o — -3 |
| ° _ |
| | mLcB NB | |GND iprase W T3 F oa1
| ALTERNATOR STATOR NEU TB2—4X 2 |
I |O | e | O [® SHOWN. FOR SA TB1-1X 5 178 TB3-4X |
| . . 3—PHASE, SEE SB TB1—2X 6 183 TB3-3X |
| :E1 :E2 : : DRAWING 0HE6342. 7 23 ————— TB3—2X |
I ! ! ! ! — 8 194 ———— TB3—1X I
| Ao Be N oD, 5 THEl 151_ox |
I CUSTOMER CONNECTIONS 4 —Fe  SPLICE M I
| 1 SPLICE 10 |
LPACE Y o J
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS
DATE: 3/7/11 PAGE 1 OF 4 DRAWING #: 0H6341



GROUP G

r—— """ """ "\ «¥+¥ -¥+V¥7/WV7 V0V / /- T T 0 B
| COMPONENTS LOCATED ON ENGINE |
| |
: 568 :
| J1 |
| 1 178 LVR=5 CENTER TERMINAL |
| 2 NOT USED |
| 3 |
| 4 817 BWR-2 — 15 |
| 5 818 —==—BWR-3 |
| 6 15 —181 _spiicE 2 |
7 15 —16l — sp(ICE 2 A
| 8 0 —H&— SPLICE 1 |
| 9 0 SPLICE 1 |
| 0 MP1—2 0 — |
| 0A MP2-2 |
| 820 BWR—1 |
SA HVR-5 5
| 183 LVR—8 © |
| SHLDA MP2—1 |
| SHLD MP1—1 |
| 819 BWR—4 |
I 767 GOV—2 |
I 765 GOV—3 I
766 GOV-6 FSR
| 68 WTS-2 |
| 79A MP2—3 S |
79 MP1-3 W)
| 601 D ®F |
| SB HVR-6 15 5 568 |
N1 HVR—1 o S & T —
| N2 HVR-2 S |
I %E'(J I
| 0 —mM8 o0 — |
| e |
| 573A WLS—A |
- ® a 601 601 J2-14
! 573 WLs-B 92-3 568 % é 15 15 —6L _Spyice 2 |
: 2 LOS_Ne 14 @ O 0 0 GND :
I 805 EC-5 |: FSP 14 EC—2 I
| 14 14 -€ 14 LVR-2 |
| 5 14 J2-8 |
| |
| |
| GOV—4 o |
I EC—4 115 |
| FSP—5 ssi I
CYL1-1 0o
| CYL2—1 Ld idalk [0l — s |
| 8&2—1 - R |
| SrilE 5 Q oo |
I GND |
: 505_7 oo J2-22 :
| LVR-8 2 |
| FSP—1 I
_——— CAR
: 61 HvR-10 1 :
61 _cB
| 61 HvR-11 El |
I HVR-12 I
————HVR-3 25A
: ———HVR-2 " LVR-3 :
——5sC a
| 15A—16l —spuice 6 I | I
| |
I M I
| H £ s |
| |
I cooo 2] sc [10] 16 @ I
| 10l 3 ' |
sc —U
| | 2113 l——;ﬁi |
WIRE LOCATIONS 4
: MAY CHANGE [, °Q [1] :
I ON GROUND BAR. GND I
| cocooo - |
: | o _ :
I EC-1 0 I
LVR—1 0
| LOS—C 0 BAT '
| WTS—1 0 |
:_ BWR=5 0 PAGE 2 OF 4JI
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS
DATE: 3/7/11 PAGE 2 OF 4 DRAWING #: 0H6341



GROUP G
:
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

WIRING - DIAGRAM
G2.4L G2 NEXUS

r—— """ """ "\ «¥+¥ -¥+V¥7/WV7 V0V / /- T T 0 B
| COMPONENTS LOCATED ON ENGINE
|
|
|
| HVR LVR
| NT 3N1-25 1 0 ———GND
I N2 J-26 2 14 ———SPLICE 5
| T J2-20 3 49 ALT
| NEU J2-21 4
| SA J-13 5 178 ——— J1-1
I SB J-24 6 183 J-14
7 23 J2-12

| __ 8 194 J2-13
| 2 —==—CB
| 6 —6L  y> 16
| 4 —d8L o 18
I 1 J2-19
|
|
: BWR
| 1 820———— J1-12
| 2 817 ——— Ji—4

3 818 —— J1-5
| 4 819———— J1-17
| 5 0 ——GND
| 6
|
|
|
: HVR—9 o 6l
|
|
|
| J2-17 162 —L161
|
|
: CYL4 CYL3 CYL2
I F'l ﬁ ENGINE BLOCK TOP VIEW

H H

| B, 4, Z
| 3 S 59 55 ®E@OHz
| < <5 o5 - G2.4L
| 02—7 —— 4541 |
I J2-6 453

J2-5 452
: J2—4 451
|
| J2-23 —DE—HA;
I EC-3 15A 6
|
|
|
| EC
' GND 0 ! ) 05-D
| spuicE 5 14 z 14 0s-C
| SPLICE 6 15A 15A AFS—2
| J2-2 808 ‘5‘ 808 AFS—1
| J-35 805 2 805 0S—A
| J-34 804 g 804 0S-B
| 8 ° 7
| E—
|
|
' 1
| J2-9 771 3
| J-18 767 z
I J-19 765 >

J2-1 770 :
| N/C 2
| J1-20 766
|
|
|
|
:_PAGE 3 OF 4 i
REVISION: H-8455-D
DATE: 3/7/11 PAGE3 OF 4

DRAWING #: 0H6341



GROUP G

r-r-r———7"--—"""/"">"7-""">"-"———"—— - - - - - - - --------—--—---—----—-= B
COMPONENTS LOCATED ON ENGINE

J-23—n 79 3
J1-10 —— 0 —i:[ [
J-16 —I—SHLD—1=-=-

CRANK _[h mP1

a0

3
e i 0 O O
JI—=11—— oA — CAM MP2
115 —4-SHIDA —= 7 o

GND
LOS
J1-33
2
J-21 68
GND 0 :D:@:-: WTS
1
A
J1=31
WLS
J1-32 573 E]

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
573A 0 :
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Lo PACGE 4 OF 4
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11 PAGE 4 OF 4 DRAWING #: 0H6341



GROUP G

OPTION 1 - SINGLE PHASE, CPL CONTROL PANEL

1

1

44 44
DIRECT
<] AR [HHhsa
L1 (aLack) 1
4 (RED) 4 VA
— 2 |2
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G4.6L &
1 1 G6.BL UNITS
— 44 44 ONLY
22
- DIRECT DRIVE GEAR BOX
S5Told ' AS DRIVE
© AS
MLCB NB I
ololo 0
Bl E2 E3
L ) LEGEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR — ALTERNATOR ROTOR
E1 TO E21 *240VAC OR 220VAC AS — ALTERNATOR STATOR
E1 TO NB BA — BRUSH ASSEMBLY
E2 T0 NB] *120VAC OR 110VAC EF  — EXCITER FIELD
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES MLCB — MAIN LINE CIRCUIT BREAKER
OUTPUT VOLTAGE NB - NEUTRAL BLOCK
"A" = 120/240VAC 60HZ TB_ - TERMINAL BLOCK
"M" = 110/220VAC 50HZ
OPTION 2 - THREE PHASE, CPL CONTROL PANEL,120/208V
st st
s3 s3
DIRECT
AR HHpBA L
dEelal=t
L—1 L ! D)
L4 (RED) 4 ;.ﬂ‘g‘ﬂg
— 2 e
BRUSHLESS 1 (BLACK) 6 ARe[HH
4 (RED)
NOTE: USED
WITH G4.6L &
*57 *57 G6.8L UNITS
st st ONLY
*S8 *s8
s2 s2
+59 *S59 A
s3 s3
sS4
- DIRECT DRIVE
| O | o) ' s6 AS
& *S10
MLCB NB *S11
*S12
ololo 0 .
s S7-512 EXIST ONLY ON A 12—WIRE ALTERNATOR
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 TO E2
E2 TO EB] *208VAC
E1 TO E3

E1, E2 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"G" = 120/208VAC 60HZ
PAGE 1 OF 4

REVISION: K-3026-E
DATE: 6/8/15

WIRING - DIAGRAM
CPL ALTERNATOR

DRAWING #: 0H6342



GROUP G

OPTION 3 - THREE PHASE, CPL CONTROL PANEL, 6-WIRE 277/480V

s15 s15
s16 s16
DIRECT TB1
<1 AR :ﬂ:ﬂ] BA BT
o
1 (BLACK) il
4 (ReD) (ang)
(=gl
BRUSHLESS 1 (BLACK) fFelelel
4 (RED)
NOTE: USED
WITH G4.6L &
s16 s16 G6.8L UNITS
s15 s15 ONLY
St st
s2 s2
s3 s3 f\
S4
s5
o DIRECT DRIVE
olo]o / AS
MLCB NB
olo]o o
Bl E2 E3
GENERATOR OUTPUT CUSTOMER CONNECTIONS —kEGEEIDALTERN ATOR ROTOR
E1 TO E2
E2 TO E3] *480VAC OR *400VAC AS - ALTERNATOR STATOR
E, E2 OR E3 T0 NB = *277VAC OR *231VAC EF . ~ EXCITER FIELD
: MLCB — MAIN LINE CIRCUIT BREAKER
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES N T NEUTRAL BLOGK
won OUTPUT VOLTAGE TB_ - TERMINAL BLOCK
K" = 277/480VAC 60HZ
"R* = 231/400VAC 50HZ

OPTION 4 - THREE PHASE DELTA, CPL CONTROL PANEL, 7-WIRE 120/240V

S1

S1
s3 s3
DIRECT AR :H:D] BA
RELTR
g
1 oo 1 545!
L4 (RED) 4 ;.ﬂ‘g‘ﬂg
— 2 |20g]
BRUSHLESS 1 (BLACK) 6 |
4 (RED
( ) NOTE: USED
WITH G4.6L &
S1 S1 G6.8L UNITS
S5 S5 ONLY
S2 S2
S6 S6
s3 s3
s4 sS4 A
f 0o DIRECT DRIVE
Relkel AS
MLCB NB
o|lo|o
. E1 E2 E3 ,
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 70 E2
E2 TO E3] *240VAC
E1 TO E3
E3—NB = *208VAC
E1 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"J” = 120/240VAC 60HZ PAGE 2 OF 4
WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR

DATE: 6/8/15

DRAWING #: 0H6342



GROUP G

OPTION 5 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

SA SA
SB SB
DIRECT
< AR :ﬂ:ﬂ] BA TR
B
1 (BLACK) 1 AR
4 (RED) 4 .ﬂ\ﬂ\l
— 2 (BB
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G6.8L
s3 S3 UNITS ONLY
S9 S9
s8 S8
s2 s2
S1 S1 A
s7 s7
J o GEARBOX
| b | 65 ’ S6 DRIVE
R $10 AS
\
MLCB NB S
$12
olofo [«
El E2 E3
L ) LEGEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR - ALTERNATOR ROTOR
E1 TO E2 AS - ALTERNATOR STATOR
E2 TO EB] *208VAC BA — BRUSH ASSEMBLY
E1 TO E3 EF - EXCITER FIELD
E1, E2 OR E3 TO NB = *120VAC MLCB — MAIN LINE CIRCUIT BREAKER
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES NB  — NEUTRAL BLOCK
OUTPUT VOLTAGE TB_ - TERMINAL BLOCK

"G” = 120/208VAC 60HZ

OPTION 6 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

S15 S15
S16 S16
DIRECT fool
<J AR []HpsBa . L
; @SS Arlarl
(BLACK) @S IR
4 (RED) H@s@H el

I
K
1
i

iEE |55
BRUSHLESS (BLACK) @ |2ggl
4 (RED) NOTE: USED

WTH G6.8L
S3 UNITS ONLY
s2 A
— Si
GEARBOX
DRIVE
ofJo]o AS
MLCB
o|lo|o
E1 E2 E3
S16
S15
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 TO E2
E2 TO E3 | *480VAC
E1 TO E3

E1, E2 OR E3 TO NB = *277VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
PAGE 3 OF 4 "K” = 277/480VAC 60HZ

WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR
DATE: 6/8/15 DRAWING #: 0H6342



GROUP G

OPTION 7 - THREE PHASE SERIES DELTA, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

SA SA
SB SB
DIRECT
<] AR [HheaA TRLTE
JRL2IH
! (BLACK) ! IR
4 (RED) 4 BLE
2 | ARG
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G6.8L
N3 N3 _'Css130 UNITS ONLY
N2 N2 — S
N1 N1 —-Css111 A
o GEARBOX
O|o]0 , s DRIVE
° AS
MLCB NB I S5
S8
o|lo|o 0]
E1 E2 E3 , ECEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR — ALTERNATOR ROTOR
E1 TO E2
AS — ALTERNATOR STATOR
E12 '-||:8 E§i| *240VAC BA — BRUSH ASSEMBLY
E2—NB = *208VAC EF  — EXCITER FIELD
E1—NB OR E3_—NB = *120VAC MLCB — MAIN LINE CIRCUIT BREAKER
' NB  — NEUTRAL BLOCK
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES B Z TERMINAL BLOOK
OUTPUT VOLTAGE —

"J” = 120/240VAC 60HZ

PAGE 4 OF 4
WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR
DATE: 6/8/15 DRAWING #: 0H6342



GROUP G

OPTION 1 - SINGLE PHASE, CPL CONTROL PANEL

1

1

44 44
DIRECT
<] AR [HHhsa
L1 (aLack) 1
4 (RED) 4 VA
— 2 |2
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G4.6L &
1 1 G6.BL UNITS
— 44 44 ONLY
22
- DIRECT DRIVE GEAR BOX
S5Told ' AS DRIVE
© AS
MLCB NB I
ololo 0
Bl E2 E3
L ) LEGEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR — ALTERNATOR ROTOR
E1 TO E21 *240VAC OR 220VAC AS — ALTERNATOR STATOR
E1 TO NB BA — BRUSH ASSEMBLY
E2 T0 NB] *120VAC OR 110VAC EF  — EXCITER FIELD
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES MLCB — MAIN LINE CIRCUIT BREAKER
OUTPUT VOLTAGE NB - NEUTRAL BLOCK
"A" = 120/240VAC 60HZ TB_ - TERMINAL BLOCK
"M" = 110/220VAC 50HZ
OPTION 2 - THREE PHASE, CPL CONTROL PANEL,120/208V
st st
s3 s3
DIRECT
AR HHpBA L
dEelal=t
L—1 L ! D)
L4 (RED) 4 ;.ﬂ‘g‘ﬂg
— 2 e
BRUSHLESS 1 (BLACK) 6 ARe[HH
4 (RED)
NOTE: USED
WITH G4.6L &
*57 *57 G6.8L UNITS
st st ONLY
*S8 *s8
s2 s2
+59 *S59 A
s3 s3
sS4
- DIRECT DRIVE
| O | o) ' s6 AS
& *S10
MLCB NB *S11
*S12
ololo 0 .
s S7-512 EXIST ONLY ON A 12—WIRE ALTERNATOR
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 TO E2
E2 TO EB] *208VAC
E1 TO E3

E1, E2 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"G" = 120/208VAC 60HZ
PAGE 1 OF 4

REVISION: K-3026-E
DATE: 6/8/15

WIRING - DIAGRAM
CPL ALTERNATOR

DRAWING #: 0H6342



GROUP G

OPTION 3 - THREE PHASE, CPL CONTROL PANEL, 6-WIRE 277/480V

s15 s15
s16 s16
DIRECT TB1
<1 AR :ﬂ:ﬂ] BA BT
o
1 (BLACK) il
4 (ReD) (ang)
(=gl
BRUSHLESS 1 (BLACK) fFelelel
4 (RED)
NOTE: USED
WITH G4.6L &
s16 s16 G6.8L UNITS
s15 s15 ONLY
St st
s2 s2
s3 s3 f\
S4
s5
o DIRECT DRIVE
olo]o / AS
MLCB NB
olo]o o
Bl E2 E3
GENERATOR OUTPUT CUSTOMER CONNECTIONS —kEGEEIDALTERN ATOR ROTOR
E1 TO E2
E2 TO E3] *480VAC OR *400VAC AS - ALTERNATOR STATOR
E, E2 OR E3 T0 NB = *277VAC OR *231VAC EF . ~ EXCITER FIELD
: MLCB — MAIN LINE CIRCUIT BREAKER
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES N T NEUTRAL BLOGK
won OUTPUT VOLTAGE TB_ - TERMINAL BLOCK
K" = 277/480VAC 60HZ
"R* = 231/400VAC 50HZ

OPTION 4 - THREE PHASE DELTA, CPL CONTROL PANEL, 7-WIRE 120/240V

S1

S1
s3 s3
DIRECT AR :H:D] BA
RELTR
g
1 oo 1 545!
L4 (RED) 4 ;.ﬂ‘g‘ﬂg
— 2 |20g]
BRUSHLESS 1 (BLACK) 6 |
4 (RED
( ) NOTE: USED
WITH G4.6L &
S1 S1 G6.8L UNITS
S5 S5 ONLY
S2 S2
S6 S6
s3 s3
s4 sS4 A
f 0o DIRECT DRIVE
Relkel AS
MLCB NB
o|lo|o
. E1 E2 E3 ,
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 70 E2
E2 TO E3] *240VAC
E1 TO E3
E3—NB = *208VAC
E1 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"J” = 120/240VAC 60HZ PAGE 2 OF 4
WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR

DATE: 6/8/15

DRAWING #: 0H6342



GROUP G

OPTION 5 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

SA SA
SB SB
DIRECT
< AR :ﬂ:ﬂ] BA TR
B
1 (BLACK) 1 AR
4 (RED) 4 .ﬂ\ﬂ\l
— 2 (BB
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G6.8L
s3 S3 UNITS ONLY
S9 S9
s8 S8
s2 s2
S1 S1 A
s7 s7
J o GEARBOX
| b | 65 ’ S6 DRIVE
R $10 AS
\
MLCB NB S
$12
olofo [«
El E2 E3
L ) LEGEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR - ALTERNATOR ROTOR
E1 TO E2 AS - ALTERNATOR STATOR
E2 TO EB] *208VAC BA — BRUSH ASSEMBLY
E1 TO E3 EF - EXCITER FIELD
E1, E2 OR E3 TO NB = *120VAC MLCB — MAIN LINE CIRCUIT BREAKER
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES NB  — NEUTRAL BLOCK
OUTPUT VOLTAGE TB_ - TERMINAL BLOCK

"G” = 120/208VAC 60HZ

OPTION 6 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

S15 S15
S16 S16
DIRECT fool
<J AR []HpsBa . L
; @SS Arlarl
(BLACK) @S IR
4 (RED) H@s@H el

I
K
1
i

iEE |55
BRUSHLESS (BLACK) @ |2ggl
4 (RED) NOTE: USED

WTH G6.8L
S3 UNITS ONLY
s2 A
— Si
GEARBOX
DRIVE
ofJo]o AS
MLCB
o|lo|o
E1 E2 E3
S16
S15
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 TO E2
E2 TO E3 | *480VAC
E1 TO E3

E1, E2 OR E3 TO NB = *277VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
PAGE 3 OF 4 "K” = 277/480VAC 60HZ

WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR
DATE: 6/8/15 DRAWING #: 0H6342



GROUP G

OPTION 7 - THREE PHASE SERIES DELTA, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION)

SA SA
SB SB
DIRECT
<] AR [HheaA TRLTE
JRL2IH
! (BLACK) ! IR
4 (RED) 4 BLE
2 | ARG
BRUSHLESS 1 (BLACK) 6 BRIl
4 (RED)
NOTE: USED
WITH G6.8L
N3 N3 _'Css130 UNITS ONLY
N2 N2 — S
N1 N1 —-Css111 A
o GEARBOX
O|o]0 , s DRIVE
° AS
MLCB NB I S5
S8
o|lo|o 0]
E1 E2 E3 , ECEND
GENERATOR OUTPUT CUSTOMER CONNECTIONS AR — ALTERNATOR ROTOR
E1 TO E2
AS — ALTERNATOR STATOR
E12 '-||:8 E§i| *240VAC BA — BRUSH ASSEMBLY
E2—NB = *208VAC EF  — EXCITER FIELD
E1—NB OR E3_—NB = *120VAC MLCB — MAIN LINE CIRCUIT BREAKER
' NB  — NEUTRAL BLOCK
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES B Z TERMINAL BLOOK
OUTPUT VOLTAGE —

"J” = 120/240VAC 60HZ

PAGE 4 OF 4
WIRING - DIAGRAM
REVISION: K-3026-E CPL ALTERNATOR
DATE: 6/8/15 DRAWING #: 0H6342



LO/¥0 ¥ Aoy L00BpHoeg



LO/¥0 ¥ Aoy L00BpHoeg





